Items:
Value:

Tailstock Assembly

Spares Counter | Myford Super 7 |  Tailstock Assembly

MANUAL FOR SUPER 7 LATHE (POWER CROSS FEED) No. S.273 W

MANUAL FOR SUPER 7 LATHE (POWER CROSS FEED) No. S.273 W

Ref: 3516
This is a manual for the operation, installation and maintenance of a myford Super 7 lathe with a power cross feed. Comes with all the ... Read More

Quantity:  

Price: 17.00


 
MANUAL FOR SUPER 7 LATHE (WITHOUT POWER CROSS FEED) No. S.723V

MANUAL FOR SUPER 7 LATHE (WITHOUT POWER CROSS FEED) No. S.723V

Ref: 3517
This is a manual for the operation, installation and maintenance of a Myford Super 7 lathe without a power cross feed. Comes with all the ... Read More

Quantity:  

Price: 17.00


 
EXPLODED PARTS DIAGRAM

EXPLODED PARTS DIAGRAM

Ref: 681
View Diagram

 
M1. TAILSTOCK ECCENTRIC AND LEVER ASSEMBLY  A2138

M1. TAILSTOCK ECCENTRIC AND LEVER ASSEMBLY A2138

Ref: 626
Tailstock Eccentric And Lever Assembly, Used To Lock The Tailstock To The Bed Read More

Quantity:  

Price: 45.00

(54.00 Inc VAT )

 
M2. PACK OF 10 2BA OIL NIPPLES  33/072

M2. PACK OF 10 2BA OIL NIPPLES 33/072

Ref: 672
Pack of 10 oil nipples threaded 2BA. Found all over the Myford lathes. Oil Gun to be used with these is part number Read More

Quantity:  

Price: 6.65

(7.98 Inc VAT )

 
M5. WOODRUFF KEY No. 404 (1/8

M5. WOODRUFF KEY No. 404 (1/8" x 1/2")

Ref: 3133
Read More

Quantity:  

Price: 1.25

(1.50 Inc VAT )

 
M8. TAILSTOCK HANDWHEEL  A2141/2

M8. TAILSTOCK HANDWHEEL A2141/2

Ref: 180
Chrome Handwheel For Super 7 Tailstock Read More

Quantity:  

Price: 38.00

(45.60 Inc VAT )

 
M8. RESETTABLE TAILSTOCK GRADUATED HANDWHEEL IMPERIAL

M8. RESETTABLE TAILSTOCK GRADUATED HANDWHEEL IMPERIAL

Ref: 2290
With This New Resettable Tailstock Dial Handwheel, Using Your Tailstock Has Become Quick And Easy To Use.. The Dial Itself Is Zero Resettable And Becomes ... Read More

Quantity:  

Price: 62.50

(75.00 Inc VAT )

 
M8. RESETTABLE TAILSTOCK GRADUATED HANDWHEEL METRIC

M8. RESETTABLE TAILSTOCK GRADUATED HANDWHEEL METRIC

Ref: 68874
With This New Resettable Tailstock Dial Handwheel, Using Your Tailstock Has Become Quick And Easy To Use.. The Dial Itself Is Zero Resettable And Becomes ... Read More

Quantity:  

Price: 62.50

(75.00 Inc VAT )

 
M10. 3/8

M10. 3/8" BSF NYLOC / SIMMONDS NUT - SC72

Ref: 3136
NYLOC / Simmonds nut. Threaded 3/8" BSF x 20TPI Read More

Quantity:  

Price: 2.08

(2.50 Inc VAT )

 
M11. TAILSTOCK LOCKING LEVER  10297

M11. TAILSTOCK LOCKING LEVER 10297

Ref: 1020
Locking lever for the tailstock barrel. Used in conjunction with the pad, bolt and bush. Read More

Quantity:  

Price: 14.50

(17.40 Inc VAT )

 
M12 & M13. PAD BOLT, BUSH AND STUD  A2118/1 & 10299

M12 & M13. PAD BOLT, BUSH AND STUD A2118/1 & 10299

Ref: 608
This assembly is used to lock the barrel in place in the casting. PLEASE NOTE: This set is for the tailstocks with the barrel locking lever ... Read More

Quantity:  

Price: 13.75

(16.50 Inc VAT )

 
M14. 2BA x 3/16

M14. 2BA x 3/16" CUP POINT SCREWS - PACK OF 5 - SC25

Ref: 15268
Pack of 5 cup point screws Thread: 2BA Length: 3/16" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
M15. HARD CENTRE 2 MT  70/1248

M15. HARD CENTRE 2 MT 70/1248

Ref: 3138
2MT Full Dead Centre Will Fit Straight In To The Myford Heastock Read More

Quantity:  

Price: 10.19

(12.23 Inc VAT )

 
M18. BARREL KEY FOR TAILSTOCK  A2144/1

M18. BARREL KEY FOR TAILSTOCK A2144/1

Ref: 425
This barrel key runs along the channel in the tailstock barrel, to prevent it from rotating in its' casting Read More

Quantity:  

Price: 8.50

(10.20 Inc VAT )

 
M21.  ADUSTING SCREW  A2146

M21. ADUSTING SCREW A2146

Ref: 3141
Used for adjusting the 'set over' of the tailstock. Necessary for turning tapers between centres. Read More

Quantity:  

Price: 4.00

(4.80 Inc VAT )

 
M23. TAILSTOCK EYE BOLT  A2140

M23. TAILSTOCK EYE BOLT A2140

Ref: 627
The eccentric Lever passes Through This Eye Bolt. When Turned, The Lever Pulls This Is Which Pulls The Clamp Plate To The ... Read More

Quantity:  

Price: 15.00

(18.00 Inc VAT )

 
M24. 2BA x 5/8

M24. 2BA x 5/8" SOCKET CAPHEAD SCREWS - PACK OF 5 - SC4

Ref: 15269
Pack of 5 socket caphead screws Thread: 2BA Length: 5/8" Read More

Quantity:  

Price: 3.95

(4.74 Inc VAT )

 
M25. THRUST SCREW  A2137

M25. THRUST SCREW A2137

Ref: 15333
You Will Need 2 Of These Tio Align The Headstock With The Bed Read More

Quantity:  

Price: 6.50

(7.80 Inc VAT )

 
M27. GIB STRIP  A2136

M27. GIB STRIP A2136

Ref: 1875
Gib Strip For Myford Super 7 Tailstock Read More

Quantity:  

Price: 10.00

(12.00 Inc VAT )

 
M28. CLAMP PLATE  75/1514

M28. CLAMP PLATE 75/1514

Ref: 3144
Clamp Plate Suitable For ML7 And Super7 Machines. This Is Used To Clamp Up Your Tailstock To The Bed To Stop The Tailstock Moving. Read More

Quantity:  

Price: 12.00

(14.40 Inc VAT )

 
M29 & M17. TAILSTOCK BARREL FEEDSCREW AND NUT  A2116/1  A2117

M29 & M17. TAILSTOCK BARREL FEEDSCREW AND NUT A2116/1 A2117

Ref: 682
Tailstock Barrel Feedscrew And Nut These Are Now Made As A Matched Pair For Increased Accuracy Read More

Quantity:  

Price: 84.95

(101.94 Inc VAT )

 
M31. TAILSTOCK BARREL - IMPERIAL  A2115

M31. TAILSTOCK BARREL - IMPERIAL A2115

Ref: 680
Super 7 Tailstock Barrel Has Imperial Graduations. Read More

Quantity:  

Price: 70.00

(84.00 Inc VAT )

 
M31. TAILSTOCK BARREL - METRIC  A8242

M31. TAILSTOCK BARREL - METRIC A8242

Ref: 449
Super 7 Tailstock Barrel Has Metric Graduations. Read More

Quantity:  

Price: 70.00

(84.00 Inc VAT )